TYRE CHANGER INSTRUCTION MANUAL

INDEX PAGE
L. TIEEOAUCTION: ...ttt ettt ettt sttt e et b et e b e st e b et e st e s e st e bt e b e st et e b e e eneeneebe e bt sbeabenbe e eneeneene 1
2. SATEtY TEGUIALION: .. .ivieeiiiieeieie ettt ettt ettt et et e e st e beetee b e steessesseeseessesseensesseesseseessensesseensesseessensenssensens 1
3. Warning label and StCKING POSILION: .....c..ivuiriiriiriieieitieieste ettt ettt ettt ettt eatesteeseeteseeentesbeeneessesneens 1
4. TECHNICAL ALAT ... .otititieeiee ettt sttt ettt et b et b et e et e sttt e bt e b e et et et e st ene bt ebe b et et eteneeneenes 1
S TTANSPOTE: .ttt et e b e sh e e a bt et e bt e e bt eab e et e e bt e eat e e at e e bt e bt e eab e et e e bt e bt e eateeabe e beenbees 1
6. UNPACKITIZ: ..ottt ettt ettt ettt e b et e et e et e s et ent e et eaten b e e st en b e eseen s e st entenseeseenbeeseenbeseensenseenean 2
7. WOTKPIACE TOQUITEIMENES: ...e.vvevvievreetetieiiesteeeteteeseetesteessesseessesseeseessesseessesseessassesssessesssensaseessansesssansenssessesseessenses 2
8. PTOAUCT QIAZTAIM: ...c..eiiiiieiieieeee ettt ettt ettt e et e e bt e st e bt e st e beeseenbeeseente bt entanbeeneensesneenes 2
9. ASSCIMDIY PIOCEAUIE: .....veeuietieeieiietieteeteeteteetteteettestesseesbesseessesseeseesseassessassaessanseassessesssessanseensensesssensesssensesseenss 3
10. PREUMALIC TINK UP: 1oviiiiiiieiiiieietieiete ettt ettt ettt et e teebesbe e b e beeseessesseesbesseessenseessansesssensesssensenseessensenses 3
L1 ELECHIIC TIK UP: ettt ettt ettt ettt et e bt e et et e e st et e e st et e eseente bt eneenbesneensesneeneenee 3
12, COMIOL AEVICES: ...ttt ettt sttt ettt et s bt e e st e bt et e e bt et e s b e s e e e e e es e eseeb e sbe et e et et eneeneeseeseebeaaesbeeeneeneene 3
13. To perform preliminary OPEration tESES: .....eeueririertirieierteetesteetesteeteteseeesbe st este bt eseesbesseensesseensesseensensesneenes 3
14, OPETation INSIUCTION: . eeuietieeietietieterttetete e tete et et e et este bt etesbeestesbesseensesseesaenbeansenbesseensesseensenseensensesneensesseenes 4
14.1. To 100Sen the tyTe DEAM: .....ccuieieiiciieiecteeee ettt sttt ettt steeaesteesbesseessenseseeensens 4
14.2. ClampPing the TYTE: ...coueeiiiiiieieitieiesie ettt ettt ettt st e b e st eat et e este b e eseenbesseessesseessenseessensesseensenseenean 4
14.3. DemMOUNTING the tYT: ....eeiiiiiieieieitieieeie et este ettt e ettt e ste et ete e et e sbe et e s beeseesbesseensesseeseesesssensesseensensenssenes 4
14.4. MOUNTING the TYTC: .ieviiiiitieiietieteeteeteste et et et eteste et esteeteesaesteessessessaessesseessesseessessesssessesssensesseessessensaens 5
14.4.1 Checking tyre and WheEeel TIM: .........ocuoiiiiiiiiieiceer ettt st e 5
14.4.2 MOUNTING the tYT: ...viiuiiiiiiieeieitieiete ettt ettt e ste et et ettt esteest e besreessesteessesseessessesseensesseessensesssesesseensens 5
14.5. INTIAtING the EYT@: ...ueitieiieiieiieteet ettt ettt ettt ettt et e et e et e st e b e eaee b e sseenbenseenseseeneensennean 6
14.5.1 Inflation without tubeless tyre inflation deVICE: .......cccvevvivieiiirieieiieieeceeeee e 6
14.5.2 Inflation with tubeless tyre inflation deVICE: ..........cccevieieriieieniecieesie e 6

LS. SEOTITIZ: .ottt ettt ettt ettt ettt e e et e s bt e e st est et e eu e et e ebeemte et e emte s e eseensesbeentesbeent e teentensesheentesbeententeeneentesreens 7
16, IMAINEEIANCE: ...ttt ettt ettt sttt et es e st et e e be et e be b e s em e emeeb e ebeebeebe st emeensemeeneeseebeebesbe s ensenteneeneeseebesbeeean 7
16. Information 0f help arm 005: ........cc.oiuieiiiiiiieieeeeetet ettt ettt e stee b e s te e s e seessesseessessesssensesseansan 9
16.1. TeChNICAl data: ...c.ooiiiiiiiieiiiiei ettt ettt et eb e ebe st sae e neneen 9

16.2. SAfety TEGUIATIONS: ..eeuviivieiieiieeieieetet ettt ettt et et e et ebeeteessesseessesseeseessesseessasseessenseessensenssensaseessenss 9
1603, INSTALLALION: ..ttt b et b e bt ebeebeebe st s b b snesaeneebeene 9
L0.4. TTANSPOTL: .ttt ettt ettt ettt ettt et e bt e sb et e at e et e s bt e e bt e eab e et e e bt e saeeeabe e bt e bt e eateeabeenbeenneesaseenbeenne 9

160.5. UNPACKING: ...cuvievieieitieiieiteeteste et ete et eeteste et estesteessesteessessesssessesssessesseasseseassessesssensesseesseseessensesseensensenns 9
16.6. WOTKPLACE TEQUITEINIENIES: ......evieuietieeietietieieeteeteste et e steettebesteente s bt estestesaeesesseensesteensessesseensesseensesseeneens 9

10,7, ASSEIMDLY: ..ottt ettt ettt et te e e b e et e b e s st esb e b e esbebeesaenbeeseenseesaesbebeessebeeseenbeeseensenseenes 9
16.8. FUNCHONAL PATLS: .....eevviiieiieiieiieteee et et et etteste et esbesteesaesseessessesssessesseessessaessesseessessesssensenssensanseessenes 10
16.9. Tl OPCTATION: ..cuvieuieeieiieetieiie sttt et ettt et et et e st e e bt est et e e st etesbeentesbeenteteentensesseensesseentensesneansens 10
16.10. Safety Warning [aDel: .........cccueoiiiieiiiiieieeeeeeeee ettt ettt ettt b et beesa e beenaennas 10

LO. 11, OPCIALIONS: ..euvevieuietietieteetteteste et e steettetesttentesteeste st eseensesbeentesteentenseessensesbeensesbeensenteeseensesseensessennnans 10

17. Trouble SHOOLINE TADIE: ....c.eeitiiieiieiieie ettt ettt et ettt te st et e be s st entesbeeneenbeennenes 13
18. EXPlOAEA AIAWINE: ...ovieeiiiieiieie ettt ettt ettt et e e st esbesteesaesbe e st esbesseessessaessesseessensassaessensenssensenssensenns 14
TO. PREUMALIC ATAWINE: .....viiviiviitiitiieeieetete ettt ettt ettt ete ettt e ete b e s e s esseseeseetessessessessesseseessesessessessensensessessereasans 24

20.CIrCUIL QIAGIAIM: ....evvevievieiietieteeteteiet et et eteetestestessessesseseeseesessassessessesseseasessesessassessessessaseasessansensansensessesessessens 24



U205-202307

Tyre Changer

Warning
This instruction is important for the machine, read carefully before installation and use, also it is important for
safe use and maintenance of machine. Please keep this manual kindly in order to use and repair it further.

1. Introduction:

Application Range: The semi-automatic tyre changer is especially designed for demounting / mounting tyres.
Caution: Use only for purpose for which it is designed, don't use it for other purposes. Manufacturer shall not
be liable for any damage or injury caused by failure to comply with these regulations.

2. Safety regulation:

Use of this machine is especially reserved to trained 01 06

and qualified professional persons. Any changes on this

machine without manufacturer’s permission may cause the

malfunction and damage to machine, manufacturer can

cancel warranty coverage for above. If some parts are
damaged due to some reasons, please replace them 02
according to the spare parts list. (Attention: deadline of A
warranty is one year after sale).

3. Warning label and sticking position:

01 Don’t put hands under the mounting head during 04 / \ 05
operation;

02 Don’t put hands between the jaws during
operation;
03 Don’t put hands in the tyre bead when demounting;
04 Make sure the system is equipped with a good grounding circuit;
05 Don’t put feet between the bead breaking arm and the body during operation;
06 Warning instructions;

4. Technical data:

External Locking Rim o"-21"

Internal Locking Rim Dimensions 12 " -24 " (Working Pressure 8 ~10 bar.)
Max. Wheel Diameter 1040mm (41 ")

Max. Wheel Width 355mm (14 ")

Bead breaker force with 1 Mpa air pressure 2500kg

Max. Working Pressure 8-10bar

Power supply 110V (1ph)/ 220V (1ph)/ 380V (3ph)
Motor power 0.75/0.55/1.1kW

Max. Rotating Torque (Turntable) 1078 Nm (110Kg.m)

Overall Dimension 96 X76X93 cm

Noise Level <75db

5. Transport:
When transporting the machine, it must be handled with a forklift truck with

the forks. Positioned as show as in the Fig 1. I

S1- Figl



6. Unpacking:

U205-202307

Pull out the nail which is nailed on the plate with tip jaw, unpack the carton and plastic cover. Check to make

sure all parts shown on the spare parts list are included. If any parts are missing or broken, please contact the

manufacturer or dealer ASAP.

7. Workplace requirements:

Choose workplace in compliance with safety regulations. Connect power supply and
air source according to manual, workplace must have good air condition; in order to make
the machine run well, its workplace requires at least clear space from each wall shown as
Fig 2. If installing it outdoor, it must be protected by roof against rain and sunshine.

Warning: the machine with motor must not be operated in explosive atmosphere.

8. Product diagram:

Vertical arm

Help arm 005
Swing arm
Jaw
Turntable

Jaw Clamping pedal

— O m U o w »

Bead breaker pedal

o O Z O W

Reverse pedal
Lift lever

Rubber buffer
Bead breaker arm
Mounting head
Column

Locking handle



U205-202307

9. Assembly procedure:

1. Prepare the tools and unscrew the nuts at the bottom, position the
machine and calibrate it with the horizontal rule. Mount the machine with the
screws. Make sure the system is equipped with a good grounding circuit. And
have operations for skid prevention.

2. Unscrew the nut A on the body B as shown in Fig 4.

Lift the column C, mount it on the body using the nut A through the bolt

located on the body B. If the column becomes loose, screw them immediately.
Otherwise damage to the tyre may happen.

Fig 4

10. Pneumatic link up:

Depress the pedal to ensure that the jaws on the turntable do not open unexpectedly to avoid injury caused by
the accident.

2) Connect the inflation gun to its connector if it needs.

3) Connect tyre changer to compressed air network with air hose of inside diameter of 7-8 mm, air pressure of
8~10 bar is recommended.

4) Air pressure is not permitted to surpass 10 bar, otherwise, manufacturer can cancel the warranty coverage.

Caution: the pressure of compressed air network is not permitted to surpass 10 bar. Please install
pressure-adjusting valve when it is more than 10 bar.

11. Electric link up:

Before making any electric link up, check to be sure that the main voltage correspond to what is stamped on
the voltage tag.

It is essential that the system is equipped with a good grounding circuit.

The machine must be connected to a power supply line circuit bracket set for 30A.

Caution: The rated power supply of tyre changer is given on rear panel, please check the voltage.

However minor, any operations on electrics must be done only by professional persons.

Manufacturer shall not be liable for any damage caused by failure to comply with the regulations.

Warning:

Keep hands and your body away from moving parts of tyre changer.

Do not wear necklace, bracelet or loose clothing.

Unreadable and missing labels must be replaced at once.

Don't use this machine if any warning labels missed.

Keep labels clear for operator.

12. Control devices:

Control devices are shown as Fig 3 and included the following:

-locking handle (P), used to lock or unlock vertical arm (A). Mounting head (N) can be raised about 2-3mm
automatically if locking.

-jaw clamping pedal (G), used to make four jaws (D) on the turntable open or close.

-bead breaker pedal (H), used to operate bead breaker arm (L).

-reverse pedal (I), used to make turntable (E) rotate in clockwise /anti-clockwise direction.

-inflation pedal (F) which only A-version equips it, used to inflating tubeless tyre.

13. To perform preliminary operation tests:

Check whether the tyre changer runs well or not after connection finished:
Depress the reverse pedal to turn the turntable in clockwise direction.
Push the reverse pedal up to turn the turntable in anti-clockwise direction.

_3-



U205-202307

Depress the bead breaker pedal to open the bead breaker arm. Loosen it to turn the bead breaker arm back.

Depress the jaw clamping pedal completely to open the jaws on the turntable, depress it once again to close
the jaws. When the pedal is in the middle position, the jaws are in the static status.

Tyre changer operation is consisted of three parts:

1) Demounting the tyre bead

2) Demounting the tyre

3) Mounting the tyre

Caution: Before any operations, don’t wear loose clothing and wear protective
hat, gloves, and skid-proof shoes. Ensure to exhaust the air in the tyre completely,
and remove all the wheel weights from the rim.

14. Operation instruction:

Caution: Take off all the weights on both sides of wheel rim before operation.
14.1. To loosen the tyre bead:

Be careful when loosening tyre. Bead breaker arm will move rapidly with powerful force when depressing the
bead breaker pedal, it may crash things in its working area.

Deflate the tyre completely, take off the core of valve stem;

1) Close the four jaws on the turntable to avoid conflict. If jaws open, it may scratch hands, so don't touch the
bead when loosening.

2) Open the bead breaker arm by hands by pushing it towards the outside, place the tyre against the rubber
buffer. Bring the paddle against the bead about 10mm from the edge of the rim shown as Fig 5.

Caution: Place the paddle against the tyre bead.

3) Depress Bead breaker pedal to push paddle into tyre. Repeat the above operations on different positions
around the tyre and both sides of tyre until tyre is released completely.

14.2. Clamping the tyre:

1) Remove all the weights on the wheel rim;

2) Lubricate the tyre bead;

3) Swing the swing arm to non-working position.

4) Secure the wheel rim on the turntable from inside or outside.
Don't put your hands under the wheel while clamping the wheel rim.
Put the tyre on the center of the turntable.

Check to make sure the wheel firmly secured by the four jaws.

a- to clamp the wheel from outside (Tyre Diameter From 10" To 21" ):

Depress the jaw clamping pedal halfway down to position the four jaws,
put the tyre on turntable, and depress the jaw clamping pedal until the wheel is
secured by the jaws.

b- to clamp the wheel from inside (Tyre Diameter From 12 " To 24 " ):

Depress the jaw clamping pedal to close the four jaws on the turntable. Put the tyre on the turntable and
depress the jaw clamping pedal to open the jaws, thereby lock the wheel in place.

14.3. Demounting the tyre:

1) Swing the swing arm on the column to the working position.
Don't put your hands on the wheel rim to avoid injury during this operation.
2) Lower the vertical arm until the mounting head rests next to the wheel and on the top of tyre. Then lock the
vertical arm in position using the locking handle. The mounting head can raise 2mm-3mm automatically from the
4.



U205-202307

edge of the wheel rim.

3) Insert the lifting lever between the tyre bead and the front section of the mounting head, and move the tyre
above the mounting head as shown as Fig 6.

Note: In order not to damage the inner tube, it is recommended to perform this step with the inner tube valve
stem positioned about 10 c¢m to the right of the mounting head.

With the lifting lever held in position shown as Fig 6, rotate the turntable in a clockwise direction by fully
depressing the reverse pedal. Continue until the tyre is completely separated from the wheel rim.

To prevent accident, keep hands and other parts of your body away from moving devices during operation.

Note: The tyre can be slid out easily from the mounting head due to hardness. In order to prevent it, with the
lifting lever held in position shown as Fig 6, rotate the turntable about 1~2 cm in anti-clockwise direction before
rotating in clockwise direction.

4) Remove the inner tube if there is one.

5) Repeat the step 3 for the other side of the tyre.

6) Swing the swing arm to the non-working position. Remove the tyre from the wheel rim.

14.4. Mounting the tyre:
14.4.1 Checking tyre and wheel rim:

Caution: Check to make sure that the tyre and the wheel rim are of same size, it can prevent burst of the tyre
during inflating and mounting.

Check as follows:

- No damage for tyre and tyre components, don't use it if some
defects on the tyre appear.

- No convex and concave defects on the wheel rim.

Note: Especially for alloy wheel rim, it may have some micro inner
cracks caused by concave defects, they bring in the danger to operators
or the damage to the wheel rim.

The tyre and the wheel rim must be of the same size.

Note: The diameter of the wheel rim is stamped on itself, so is the
tyre. If you are not sure, don't mount the tyre.

14.4.2 Mounting the tyre:

1) Lubricate the tyre bead and the wheel rim with the lubrication recommended by manufacturer.

2) Clamp the wheel rim according to the section of “clamping the tyre” if the tyre is removed from the
turntable.

3) Swing the swing arm on the column to the working position. Don't put your hands on the wheel rim to
avoid injury during this operation.

4) Place the mounting head above the edge of the wheel rim with hands. Lock the vertical arm as described as
step 2 in the section of “demounting the tyre”.

5) Move the tyre so that the bead passed below the front section of the mounting head and is brought up
against the edge of the rear section of the mounting head. (Fig 7)

Note: if the tyre doesn't have inner tube, make the valve stem and mounting head in the same line. Keep the
tyre bead pressed down into the wheel rim channel with hands. Then, depress the pedal to rotate the turntable in
clockwise direction. Continue this process throughout the entire circumference of the wheel rim and tyre.

To prevent accident, keep hands and other parts of your body away from moving devices.

6) Insert the inner tube if there is one.

7) Repeat the steps above for the other side of the tyre. Swing the swing arm to non-working position.

8) Depress the pedal, remove the tyre from the turntable.

-5



U205-202307

Note: The turntable is always rotating clockwise during mounting or demounting; anti-clockwise rotating is
just for correcting operation.

14.5. Inflating the tyre:
14.5.1 Inflation without tubeless tyre inflation device:

Importance:

It is very dangerous during inflating operation, take carefully and comply with instruction.
A burst of the tyre can cause serious injury or even death to the operator.

There is a decompression valve which restricts pressure not to surpass

AIR GAUGE NOZZLE e

3.5bar on the tyre changer, but the possibility of burst still exists. Please don’t N T
underestimate the danger. T T

Tyre may burst caused by following: m

1) The wheel rim and the tyre are not of the same size;

2) The tyre or the wheel rim is damaged; i
3) The pressure of tyre inflation is over the max. Pressure recommended by Fig 8
manufacturer;

4) Fail to comply with the safety regulation;

Operate as follows:

1) Remove the valve cap from the valve stem;

2) Attach the air gauge nozzle to the tyre valve stem with the locking lever in the “UP” position. Check to
make sure the nozzle is pressed down completely over the threads of the valve stem.

3) Check to make sure that the tyre and the wheel rim are of the same size;

4) Lubricate both the tyre bead and the wheel rim, additional lubrication is required if needed;

5) Inflate the tyre with break, while inflating, check the pressure listed on the pressure gauge, also check
whether the bead is fixed or not. Repeat operation above until the bead is secured; you need take special steps when
inflating convex rim or double convex rim;

6) Continue inflating and check the air pressure frequently. Once the proper air pressure has been reached,
disconnect the nozzle from the valve stem and screw a valve cap onto the stem.

Note:

Never exceed the max. inflation pressure given by the tyre manufacturer.

Keep hands and your body away from inflating tyres.

Only specially trained persons are allowed to perform the operations, do not allow others to operate or be near
the tyre changer.

14.5.2 Inflation with tubeless tyre inflation device:

1) The tubeless tyre inflation device is used during bead-seating operation and during inflation in place of the
airline gauge.

2) Disconnected from any power sources.

3) Before operating, it should be to check the device correctly:

-Press the inflating pedal down to the middle position. the inflating head should give air.

-Press the inflating pedal all the way down. A strong air blast should come from the holes in the four locking
sliders.

Bead seating and inflating note: a wheel can explode if:

a. The diameter of the rim is not exactly the same at the tyre’s.

b. The rim or tyre are defective. NOTE: Before any installation work, check to make sure that the tyre changer
is disconnected from any power sources.

c. If the recommended pressure is exceeded during bead seating.

-6-



U205-202307

d. The tyre is inflated to a pressure higher than the maximum
recommended by the manufacturer.

e. The operator does not observe the requisite safety regulations.

4) Tubed tyres

a. Remove the valve stem.

b. Clip the valve onto the inflator chuck , making sure it is properly
connected.

c. Make a last check to be certain that tyre and rim diameter

correspond.

Fig 9

d. Check to be certain that rim and beads are sufficiently lubricated.

If necessary lubricate some more.

e. Press the pedal down to the middle position to start inflation.

f. Release frequently the inflating pedal to check pressure on the manometer. Introduce more air little

by little until the correct pressure is reached.

5) Tubeless tyres inflating

NOTE: When inflating tubeless tyre using a strong jet of air, the wheel must be clamped

from the inside of the rim.

a. Remove the valve stem.

b. Clip the valve onto the inflator chuck making sure it is properly connected.

c. Make a last check to be certain that tyre and rim diameter correspond.

d. Check to be certain that rim and beads are sufficiently lubricated. If necessary lubricate some more.

e. Press the pedal down to the middle position.

f. If the bead of the tyre is not well seated, due to a strong bead, lift tyre manually until the upper bead

seals against the rim, then press the pedal all the way down. A strong jet of air will be released through

the nozzles in the slides and this will help the bead seal.

CAUTION: Always keep hands and body back from inflating tyre.

g. Release the tyre , set the pedal back to the middle position and continue to inflate the tyre to the required
pressure.

NOTE:

1) Failure to follow all warnings and instructions may lead to serious personal injury or death to operator or
bystander. NEVER exceed 3.5 bar (50 psi) when seating beads or inflating tyres.

2) If a higher tyre inflation pressure is required, remove the wheel from the tyre changer and continue the
inflation procedure with the wheel inside a special protection cage. NEVER exceed the maximum inflation pressure
given by the tyre manufacturer.

3) Always keep hands and entire body back from inflating tyre.

4) Only specially trained persons are allowed to perform these operations. do not allow others to operate or be
near the tyre changer.

15. Storing:

If the machine needs to be stored for a long time, disconnect power supply and
air source. Lubricate all parts what they need. Empty all the oil and water in the box.
Put on the plastic cover to prevent dust.

16. Maintenance:

Caution: only the professional persons can do the maintenance.

To prolong the machine's life, maintain it timely according to the manual.
Otherwise, it will impact the reliability of the machine or even cause injury to
operator and others nearby.

Caution: before performing any maintenance, disconnect the tyre changer from

-7

Fig 11



U205-202307

the electric power supply and air source, and depress the bead breaker pedal for 3~4 times to evacuate all
compressed air from the machine. Damaged parts must be replaced by professional persons with the spare parts
provided by manufacturer.

Clean the machine once everyday after work. Clean the dirt on the turntable with diesel oil once per week and
lubricate the slides and jaws.

Empty water in the air filter once every day to ensure the performance for the cylinder. following maintenance
must be done at least once per month: check oil level in oil fog maker, please top up with SAE30# oil if need,
depress pedal for locked tyre 5-6 times. Check whether oil in oil fog maker was leakage, continued operation,
depress twice every time, drop down a dripping oil, otherwise adjust screw (E) that controlled oil enter with minus
screwdriver. (Fig 10)

Note: After the first 20 days of use, retighten the jaws with tightening screws B. (Fig 11)

Note: in the event of a loss of power, check to see if the belt is tight. To do so, remove the left side of the cover
by unscrewing the screws. Tighten the belt, using the adjusting screws located on the motor support. (Fig 12)

Caution: please disconnect the machine from power supply and air source.

Note: Adjust the vertical arm when it can not be locked or it can not be complied with the working
requirements on distance of 2mm with the mounting head, please adjust it according to Fig 13.

In order to achieve the reliability of jaws and bead breaker arm, operate as follows to keep their valves clean.

1. Remove the left side of the cover by unscrewing the two screws;

2. Loosen the valve silencers (A) which belong to jaw clamping pedal and bead breaker pedal;

3. Clean the silencers with compressed air, please replace it referring to the spare parts list if it is damaged.
(Fig 14)




U205-202307

16. Information of help arm 005:

The 005 device has been designed as a tyre changer accessory to help the operator to mount or demount tyres.

Before any operation of this machine, the operator is requested to read the manual carefully. Do not attempt
any operations that are not stated in it. Manufacturer shall not be liable for any injury or damage caused by
improper operation.

Please keep this manual handy for consulting.

16.1. Technical data:

Working pressure 8~10 bar

Noise level LpA<75dB (A)

16.2. Safety regulations:

This device is especially reserved to trained professional persons or somebody who has experiences on
mechanical operation and read this manual carefully.

This device must be used together with our tyre changers, we are not sure it can work with others.

Manufacturer won’t be responsible for any unauthorized modification

16.3. Installation:

Notice:
A The installation of this auxiliary device should be done by professional persons.
Before assembly, disconnect the device from power supply and air source.

16.4. Transport:
Move the device with a forklift truck as illustrated in Fig 15.

16.5. Unpacking:

When unpacking, check to make sure that all parts shown on the packing Fi lﬁ&
list are included. If any parts are missing or broken, please call the manufacturer &

or the dealer asap.

Please keep the package out of children’s reach.

16.6. Workplace requirements:

Fig 16 shows maximum space requirements and minimum distance of

99

500mm from walls. Please choose the right place to install it.

16.7. Assembly:

The following steps show how to install the 005 device.
1) Disconnect the tyre changer from power supply and air source. Fig 16
2) Remove the left cover of the body from the tyre changer;
3) Mount the linkage (1, Fig 17) on the body; mount the help arm on the tyre changer with screw M10*25 (2/5,
Fig 17);
-9



U205-202307

4) Fix the linkage (3, Fig 17) on the column with screw M8%*25;

5) Connect the air hose to the corresponding T-joint through the right
hole of the body. (Fig 17)

6) Cover the left side plate.

16.8. Functional parts:

Fig 18 shows functional members of the 005 device:
1. Rotating arm

2. Tyre pressing head (upper)
3. Switch handle
4. Tyre lifting roller

5. Tyre pressing head (bottom)

The specification for switch handle:
The switch handle (3, Fig 18) is to adjust the rotating arm 1 during
mounting and demounting tyres.

16.9. Trial operation:

The 005 device must connect with the air compressor, and the air pressure
from 8 bar to 10 bar is desirable.

Move the switch handle 3 up, the rotating arm 1 should rise. Move the
switch handle 3 down, the rotating arm 1 should lower.

16.10. Safety warning label:

Warning: Unreadable and missing warning labels must be replaced immediately.
Do not use the tyre changer if one or more labels are missing.

Do not add any object that could prevent the operator from seeing the labels.
Order the warning labels shown as Fig 19 on the place where you need.

16.11. Operations:
Fig 19
The 005 device has been designed to facilitate the operations of mounting
and demounting. In any case, the 005 device would make these jobs easier on any
type of wheel. It is a good helper for tyre changer.
A. Clamping the tyre:

Loosen the bead according to the manual. Clamp the tyre from outside (using
the protection cover on the jaws).

1- Depress the corresponding pedal to open the jaws, and rotate the auxiliary
arm to the non-working position

2- Put the tyre on the turntable, depress the corresponding pedal to close the
jaws until they near the rim. (Fig 20)

3- Insert the tyre pressing head (upper) 2 and tyre pressing head (bottom) 5 on
the rotating arm 1. (Fig 21)

4- Turn the rotating arm 1 to the center of the turntable.

5- Lower the help arm to move the tyre pressing head (bottom) 5 near the rim
with the switch handle 3, lower it 1-2cm to make the jaws lock the rim easily after
it touch the rim.

6- Tighten the jaws, and raise the auxiliary arm with the switch handle.

-10-



U205-202307

Remove the tyre pressing head, turn the rotating arm 1 to its non-working position.

B. Demounting the tyre:

1. To loosen the tyre bead:

Loosen the beads with the tyre pressing head (upper) again and
again if necessary.

Turn the rotating arm 1 to its working position in anti-clockwise
direction, insert the bar with the tyre pressing head (upper) to the rotating
arm. Move the tyre pressing head (upper) above the tyre. (Fig 22)

Lower the help arm by operating the switch handle 3, press the tyre
with the tyre pressing head (upper), depress the pedal to rotate the
turntable in clockwise direction. Loosen the bead during this procedure.
(Fig23)

Caution: Lubricate the tyre pressing head (upper) and the bead before
the operation. Then make the bead loose, raise the help arm and turn the
rotating arm to its non-working position.

2. Demounting the upper bead:

a- Move the mounting head from the edge of the rim about 2-3mm,
position it by operating the locking handle.

b- Turn the rotating arm 1 to its working position. Move the tyre
pressing head (upper) near the mounting head, turn the switch handle to press
the bead down with the tyre pressing head (upper). Insert the lifting lever
into the clearance between the tyre bead and the rim, lubricate the tyre on
the circumference of the tyre.

c- Raise the auxiliary arm, rotate the tyre pressing head (upper) to the
opposite of the mounting head. Push the switch handle down to press the
tyre with the tyre pressing head (upper) to create enough space.

d- Hang the bead on the mounting head with the help of the lifting
lever. (Fig 24)

e- Raise the auxiliary arm and push it to non-working position. Rotate

the turntable clockwise until the upper bead is completely detached from
the rim.

3. To loosen the bottom bead:

a- Bring the rotating arm to non-working position.

(8]

b- Position the tyre lifting roller under the tyre, make sure it is near the
edge of the rim but not touch it.

c- Hold the support 6 for the tyre lifting roller to keep the tyre lifting
roller 5 pressed against the tyre. (Fig 25)

d-Depress the corresponding pedal to turn the turntable in clockwise

direction, operate the switch handle to rise the auxiliary arm until the bottom
bead remove from the rim completely. Fig 25

4. Demounting the bottom bead:

Note: With some tyres, the bottom bead can be removed only by the tyre
lifting roller. To do this, continue the bead loosening procedure until the bead detach from the rim completely. (Fig
25)

The tyre lifting roller always facilitate the bead demounting especially for sports tyres with wide tread.

a- Position the tyre lifting roller and lift the bottom bead until it is in the drop center; (Fig 26)

b- Hang the bottom bead on the mounting head using the lifting lever;

c- Remove the tyre lifting roller and depress the corresponding pedal to turn the turntable in clockwise
direction until the bottom bead is completely detached from the rim.

S11 -



U205-202307

C. Mounting the tyre:

1) Mount the bottom bead on the rim as the instruction of tyre changer and lubricate it;

Warning!

Move the rotating arm to non-working position before operation so as to
avoid the danger caused by collision.

Move the tyre pressing head (upper) about 3-4 cm from the mounting
head, lower the help arm to depress the tyre until it turn down under the rim
about 3cm with the tyre pressing head (upper). (Fig 27)

Note:

Pay special attention to this procedure. Make sure the tyre pressing head
(upper) can’t touch the rim. Or it will cause damage to the rim caused by
friction. Keep hands away from the tyre pressing head (upper).

2) Depress the corresponding pedal to turn the turntable in clockwise
direction. Then the tyre pressing head (upper) rotate together with the turntable
to mount the tyre. No interference and other help during this procedure.

_12-



17. Trouble shooting table:

U205-202307

Problem Reason Solution
Damaged switch Replace it.
The turntable rotate just Damaged belt Replace it.

in one direction or can’t rotate

The Motor’s malfunction

Check the cable or wire;
Replace the motor if damaged.

The jaws delay to
open/close;

the turntable can’t lock or
lock incorrectly

Leakage of Air network

Check all the parts on the air

network.

The cylinder can’t work.

Replace the cylinder piston.

Worn jaws

Replace the jaws.

Broken washers of the chuck
cylinder

Replace it.

The mounting head
always touches the rim during
operation.

The locking plate incorrectly
adjust or unqualified.

Replace or adjust it.

Screws on the chuck loose; the
locking plate can’t be locked

Tighten the screws; replace the

plate.

The bead breaker arm and
jaw clamping arm can’t turn
back to the original position.

Bad pedal spring

Replace it.

The bead breaker
operates difficultly.

Jammed silencer

Clean it or replace it.

The washer on the bead breaker
cylinder is broken.

Replace it.

-13-




18. Exploded drawing:

4 201-3

/T

U205-202307

i
8 200-14
1 12 200-10 17 16
201-1 | JZ08001021108 | Machine body 201 200-10 | JZ09001023178 Eg%%breaker buffer with pot point
221-2 | JZ08001021047 | Pedal front cover 221 11 FJ04006004049 | screw ST6.3*38
201-3 | JZ08001021146 | Left cover 201 12 JZ09001023041 | Lifting lever
4 FJ04009004668 }1\‘2’6‘*51"51‘“ head cap screw 200-13 | JZ09001022722 | Bead breaker arm spring U200
5 FJ04002003892 | Flat washer 6¥14*1.2 200-14 | JZ09001022719 | Bead breaker arm rubber U200
6 FJ04009004879 | Outer hex bolt M8*25 200-15 | JZ07001020929 | Oil-water box U200
7 FJ04009004706 ﬁgﬁz"gket head cap screw 16 FJ04009004706 | hex socket head cap screw M8*20
200-9 | 7209001023159 | Rubber foot buffer 17 FJ04002003904 | Flat washer 8*17*1.5

_14 -



119 \i

200-120

200-138

200-140

135-3# gﬁ 1
min—L
=0
—J

A

200-101

/130

128

L]

U205-202307

200-101

1708001021057

Column U2000125

200-102

1709001023188

Swing arm pin U200

103

FJ04009004813

Outer hex bolt M14*30

104

FJ04002003777

Flat washer 14

105

1703001015476

Big washer U200

200-106

1707001020882

Column adjust handle U200

119

FJ04009004588

hex socket head cap screw M10*50

200-120

1707001020885

Vertical arm cap 200

200-121

1709001022973

Vertical arm spring U200

128

FJ04002003800

Flat washer 10*20%*2

130

FJ04008004444

Nut M10

200-133

1703001015654

Vertical arm 200

200-134

1709001022967

Vertical arm washer S36

135-3#

1706001020303

Complete Mount/demount head
B03#(without protectors)

136

1703001015342

Mount/demount head flat washer U200

137

FJ04009004770

Outer hex bolt M10*25

200-138

1709001015340

Mount/demount head pulley U200

200-139

1709001022714

mount/demount head B03

200-140

1709001022993

Hex round pin U200

141

FJ04006004129

screw M12*12

200-158

1707001020907

Locking handle cover U200

200-160

1703001015733

Locking Handle U200

200-161

1703001015740

Locking plate U200

200-162

1709001023096

Locking block cover U200

163

FJ04002003792

Flat washer 8

200-164

1709001023004

Eccentric shaft nut U200

165

FJ04009004879

Outer hex bolt M8*25

166

FJ04008004495

Nut M12*1.75*T6

167

FJ04006004176

screw M12*30

200-168

1707001020909

Locking plate cap U200

200-169

1703001015645

Hex locking board 200

200-170

1708001021123

Swing arm U200

-15-




200-204 §

218
200-2
217

235 200-224

U205-202307

221-201 1703001015479 | Turntable 630
202 1703001015581 | Claw seat slide U221011203
200-203 JZ03001015584 | Jaw cap assembly U200
200-204 1709001022893 | Jaw 200

205 1Z03001015476 | Big washer U200

206 FJ04002003779 | Flat washer 16

207 FJ04009004828 | Outer hex bolt M16*40

208 1Z07001020860 | Turntable cap U200

221-209 JZ03001015611 | Connection rod assembly 615
221-210 JZ03001015454 | Square Turntable 615

211 JZ03001015457 | Square Turntable Washer U200
212 FJ04001003757 | Snap Ring 65

221A-214 | 1203001015834 | Jaw slide guide with pin 615
215 FJ04002003813 | Flat washer 12%24%2

216 FJ04001003737 | Snap Ring 12

217 FJ04009004809 | Outer hex bolt M12*85

218 FJ04002003917 f;ig&lgfﬁ“g washer

221-237 106001020219 gﬁ;‘f};‘;“‘mwble 630, square
219 FJ04002003814 | Flat washer 12*30*3

200-220 JZ09001015609 | Connection rod nut U200
221A-221 | JZ03001015766 | Jaw slide guide without pin 615
221-222 1209001022937 ;}’Sr igg‘f)d connection rod
221-223 1209001022843 gl;om*%log cylinder piston rod
200-224 1709001022837 E;itéllglg% (c)yhnder cover without
225 EQ11006003389 | Quick coupler G1/8-®8

226 FJ08003005391 | V - seal ring ®20*®28*7.5

227 FJ08001005312 | O - seal ring ®63*2.65
200-228 1209001022841 ;‘;ﬁ.‘ﬁlgf clamping cylinder
229 FJ04002003813 | Flat washer 12#24*2

230 FJ04008004495 | Nut M12*1.75*T6

221-231 1209001022852 qc)l;‘om*ggnog cylinder barrel

232 FJ08001005151 | O - seal ring ®19.6*2.62
200-233 1Z09001022839 E;ﬁg%%gy““der cover with
234 EQ11005003366 | Quick coupler G1/8-®8

235 FJ04008004459 | Nut M8

221-236 1706001020236 Complete clamping cylinder

U221

- 16 -




B

330

200-334

314

200-313

350

356

200-324

U205-202307

200-13

351 352 3563 354

200-13 | JZ09001022722 | Bead breaker arm spring U200 320 FJ04001003741 | Snap Ring 16

200-301 | JZ09001011179 | Hex socket head bolt M14*30 200-321 | FJ08001005135 | O - seal ring ®170.8*5.33

302 FJ04008004458 | Nut M6 200-322 | JZ08001021156 | Bead breaker arm 200 U200

303 EQ11005003350 | Quick coupler G1/4-®8 200-323 | JZ03001015349 | Bead breaker arm pin U200

304 FJ04008004517 | Nut M16*1.5 200-324 | JZ03001015382 E;%% breaker cylinder rotating pin

305 FJ04002003833 | Flat washer 16*28%2 325 FJ04002003813 | Flat washer 12%24%2

306 FJ08001005120 | O - seal ring ®16*2.65 326 FJ04008004445 | Nut M12

307 FJ08001005160 | O - seal ring ®20*2.65 327 FJ04002003915 | Flat washer 8*30*3

200-308 | FJ08001005146 | O - seal ring ®180%4 328 FJ04002003792 | Flat washer 8

200-309 | JZ03001015378 3238‘16 breaker cylinder cover assembly | 3,4 FJ04009004877 | Outer hex bolt M8*20

200-310 | JZ09001022746 | Bead breaker cylinder piston rod D186 330 EQ11005003357 | Quick coupler G1/8-®8

311 FJ08003005386 | V -seal ring ®185*®168*10.8(+0.1/-0.3) | 331 FJ08001005151 | O - seal ring ®19.6*2.62

200-312 | JZ09001022744 | Bead breaker cylinder piston ®185 200-334 1706001020265 | Complete bead breaker cylinder

200-313 | JZ09001015384 | Bead breaker cylinder barrel U200 350 106001020208 | Bead breaker cylinder - exhaust
valve U-2098

314 FJ04009004676 | hex socket head cap screw M6*16 351 EQ10004003264 | Quick coupler G1/8-®8

200-315 | JZ03001015790 | Bead breaker shovel assembly U200 352 1707001020848 | Bead breaker cylinder —exhaust
valve cover U2098

316 FJ04009004613 | hex socket head cap screw M12*90 353 1709001022987 | Seal Washer U2098

317 FJ04008004517 | Nut M16*1.5 354 3209001023080 | Bidirectional Seal U2098

318 CF03003001068 | Guide belt 10%2 355 1707001020849 | Bead  breaker cylinder - exhaust
valve barrel U2098

200-370 | 7207001020829 | Bead  breaker  shovel - protection | 55¢ EQ04001002949 | Muffler G1/4

cover(optional) U200
319 FJ04002003777 | Flat washer 14 357 EQ10005003288 | Quick coupler G1/4-®8

17 -




U205-202307

[op)
N
<
S
N
<
o
o
<
N
™
<
Q0
N
<

221-402

- 18-



U205-202307

200-401 | JZ09001022773 | Reverse switch pedal 428 FJ04002003890 | Flat washer 6*12*1

221-402 | JZ09001023136 | 5-way valve pedal(right) 429 FJ04002003874 | Flat washer 4*¥8*%0.5

405 FJ04001003737 | Snap Ring 12 430 FJ04006004323 | screw M4*16

406 FJ04002003813 | Flat washer 12¥24%*2 200-431 JZ07001020856 | Reverse switch handle U200

407 FJ04006004200 | screw M4*30 432 FJ04008004458 | Nut M6

408 FJ04002003874 | Flat washer 4*8*0.5 433 FJ04002003859 | Flat washer 3*¥6%0.5

409 FJ04008004455 | Nut M4 434 FJ04006004306 | screw M3*16

410 FJ04008004459 | Nut M8 200-435 JZ03001015560 | Pedal Connection Rod U200

411 FJ04002003904 | Flat washer 8*¥17*1.5 437 JZ03001015570 | Pedal front shaft U200

200-412 | JZ07001020913 | Cam connection rod U200 438 FJ04008004515 | Nut M8

200-413 | JZ09001022882 | Pedal suport board 3# 439 1709001022873 | Pedal twist spring U200

200-414 | JZ09001022872 | Pedal Spring U200 440 FJ04009004715 | hex socket head cap screw M8%*50
200-415 | JZ07001020914 | Cam U200 441 FJ04009004706 | hex socket head cap screw M8%*20
200-416 | JZ09001023109 | Cam washer 0.5 442 EQ10004003264 | Quick coupler G1/8-08

417 FJ04009004680 | hex socket head cap screw M6*20 445 EQ10001003242 | Quick coupler G1/8-2*®8

420 FJ04006004228 | screw ST2.9*%12 200-449 JZ07001020920 | 5-way valve barrel U200
200-421 | JZ03001015747 | Cam cover U200 200-451 JZ07001020917 | 5-way valve cover U200

422 1706001020282 | 5-way valve (L-union,without rod) 452 FJ04006004372 | screw ST2.9*14

423 J706001020283 | 5-way valve (T-union,without rod) 453 EQ04002002955 | Muffler G1/8

200-424 | JZ07001020853 | Reverse Switch Cover U200 200-455 JZ09001015771 | 5-way valve rod U200

425 FJ04008004510 | Nut M4 200-456 JZ07001020919 | 5-way valve rod spacer U200
200-426 | DD03009001577 | Reverse switch LW8-25N2/5.5 457 FJ08001005087 | O - seal ring ®12*20%4

427 FJ04009004680 | hex socket head cap screw M6*20 200-480 1706001020268 | Complete 3-pedals assembly 200

-19-




200-526

U205-202307

200-501 1709001022681 | Gear box lower cover U300
502 FJ02010003613 | Bearing 30204
503 FJ08007005413 | Gear Seal ®@20*®35*8
200-504 JZ209001023119 | Gear Belt pulley U200
505 FJ04009004879 | Outer hex bolt M8*25
20051 506 FJ06001004964 | Key washer 6*20
200-510 200-507 JZ09001023118 | Worm rod ®42%218
508 FJ02010003623 | Bearing 6010-2RS
‘ 200-509 JZ09001023126 | Worm gear shaft ®50%280
ﬂ/519 200-510 1709001023250 | Worm gear U200
00509 200-511 J702007011727 | spacer U200
- 512 FJ04009004779 | Outer hex bolt M10*55
. 520 513 FJ04002003773 | Flat washer 10
@/ 200-514 FJ06002005000 | Pin ®6*20
b2l 506 200507 Q 515 FJ04002003800 | Flat washer 10*20*2
S T 0\ 0022 | 516 FJ04009004680 | hex socket head cap screw M6*20
502 517 FJ04002003892 | Flat washer 6*14%1.2
200-518 1709001022679 | Gear box upper cover U300
> —523 [ 51 FJ06001004962 | Key washer 10%40
200-504 503 502 200-501 520 FJ06001004963 | Key washer 14*40
521 FJ08001005221 | O - seal ring ®30*3.55
200-522 JZ09001022990 | oil resistant seal U200
523 FJ04008004458 | Nut M6
524 FJ04002003792 | Flat washer 8
525 FJ04002003915 | Flat washer 8*30*3
200-526 1206001020255 | Complete gear box
w55 548 & .
A04 EQ11002003333 | Quick coupler 3*®8
Ad4 FJ04009004676 hex socket head cap screw M6*16
A48 Q? A48 EQ11002003340 | Quick coupler G1/8-2*®8§
200-531 | JZ02007015872 Rotating valve casing 200
A _ 200-532 | FI08001005300 | O - seal ring ©59.99%2.62
200-532 ,. 200-535 | JZ02007015676 | Rotating valve mandrel U200
200-531 537 CF01002000936 | Flexible air hose ®8*®5*10m
A4l EQ11006003389 | Quick coupler G1/8-D8
548 FJ04006004060 screw M4*6
200-540 | 1706001020249 Complete Rotating valve,plastic

|

‘

U200

-20-




U205-202307

607-50
616 200-504 | JZ09001023119 | Gear Belt pulley U200
601-MC Decide order according to customer's requirement:
T prveve F_V/_HZ/_KW/_PH
or example: 220-240V/50HZ/0.75KW/1PH
—1- %08 | 200-602 | JZ09001015421 | Motor Belt pulley U200
] 233 603 FI04006004178 | screw M8*12
604 F102003003545 | Balancer Belt A-686
611 | 605 FJ04009004889 | Outer hex bolt M8*65
= 617 | 606 FI04002003915 | Flat washer 8*30%*3
607-80 DD04009001964 capacitance 80uF/250V
606 g1 614 613 607-50 | DD04009001883 | capacitance S0uF/450V
&@/ 3 3 605 608 FJ04002003800 | Flat washer 10%20*2
609 FJ04002003773 | Flat washer 10
610 FJ04009004770 | Outer hex bolt M10%*25
611 FJ04009004883 | Outer hex bolt M8*35
612 FJ04008004515 | Nut M8
613 FJ04002003910 | Flat washer 8*22*2
614 1709001022782 | Motor Rubber Buffer 10*30*4
200-615 JZ03001015423 Motor support 0.75KW/1.1KW
601-MC 616 J712001026447 Motor Cable 220V RVV5#1.5%*%0.7m
617 FJ04002003792 | Flat washer 8
200-618 | 1209001022782 | Motor Rubber Buffer 10*30%4
701 EQ05001002961 | Digital inflating gun 0-10Bar/TG-7
703 702 109001022984 | Helical hose 8*5*2500
- §ﬂ>?704 703 EQ14003003478 | Notch nut G1/4/TP-08
)/ __g_——«\—jﬂ% 704 EQ14003003478 | Notch nut G1/4/TP-08
/ (\\J‘% @'—/f 706 705 FJ04002003822 | Flat washer 13#24*1
\:‘-l:: 1—;‘}5%//707 706 EQ03003002911 | Pressure adjust valve AR2000-G1/4
707 EQ10004003257 | Quick coupler G1/4-®8
702 % 708 Complete digital inflating gun

802 Decide by Type of Quick nozzle

Quick nozzle

811 EQ03001002905

Filter AW+AL2000

812 EQ11005003350

Quick coupler G1/4-®8

221 -




U205-202307

F506 F523

F507

F508

F555
F512 = F556
F513

F514 ~l~'-l~75 F557

F559 F558

wkf§F545
F544

E; F542 F543
—

o NILA
F534
\ =D
F536 F537 F538

-0



U205-202307

F501 FJ04009004770 | Outer hex bolt M10*25 F532 JZ08001021179 Large roller bracket U005

F502 | FJ04002003773 | Flat washer 10 F533 JZ07001020907 Locking handle cover U200

F503 | FJ04002003804 | Flat washer 10*30*3 F534 | JZ07001020847 | Tire lifting roller U005

F504 | JZ08001021253 g;il“tgn“ connecting plate U00S16 (spray | pss3s | 5703001015377 | Tire lifting roller center hud U005
F505 | JZ03001015462 | Column 005 F536 | FJ04002003814 | Flat washer 12*30%*3

F506 | JZ08001021354 | Left help arm rear cover U005 F537 FJ04009004596 hex socket head cap screw M12*100
F507 | FJ04006004312 | screw M3*40 F538 FJ04009004685 hex socket head cap screw M6*30
F508 | FJ04009004646 | hex socket head cap screw M5*10 F539 1707001020927 Tire pressing head(bottom) U008
F509 | JZ08001021254 gglr‘:yng;;gg connecting plate U0OSI8 | ks | 1707001020926 | Tire pressing head (upper) U008
F510 | FJ04002003904 | Flat washer 8*17*1.5 F541 | FJ04008004458 | Nut M6

F511 | FJ04009004881 | Outer hex bolt M8*30 F542 | JZ03001015815 Pin of tire pressing head ®20*135
F512 | FJ04002003904 | Flat washer 8*17*1.5 F543 | JZ203001015817 | Tumbler arm U005

F513 | FJ04002003792 | Flat washer 8 F544 | FJ04006004055 screw M10*20

F514 | FJ04009004877 | Outer hex bolt M8*20 F545 | FJ04008004494 | Nut M10

F515 | FJ04008004459 | Nut M8 F547 1707001020877 Control valve protection cover U007
F516 | FJ04009004779 | Outer hex bolt M10*55 F548 | EQ04002002955 | Muffler G1/8

F517 | FJ04008004444 | NutM10 F549 | FJ04008004511 Nut M4

F518 | FJ04008004459 | Nut M8 F550 | EQ02011002888 | Hand valve 4H230L-08

F519 | FJ04002003904 | Flat washer 8*17*1.5 F551 | EQ10004003254 | Quick coupler G1/4-06

F520 | FJ04009004881 | Outer hex bolt M8*30 F552 J708001021026 Raise-fall switch base plate U007
F521 | FJ04009004881 | Outer hex bolt M8*30 F553 | FJ04006004197 screw M4*16

F522 | FJ04008004515 | Nut M8 F554 | FJ04006004200 screw M4*30

F523 | JZ08001021277 | Raise-fall sleeve 005 F555 | FJ04009004770 Outer hex bolt M10*25

F524 | JZ03001015869 | Left help arm pin U005 F556 | FJ04002003773 Flat washer 10

F525 | FJ04009004654 | hex socket head cap screw M5*20 F557 FJ04002003806 Flat washer 10*40*3

F526 | FJ04009004881 | Outer hex bolt M8*30 F558 | J207001020907 | Locking handle cover U200

F527 | FJ04002003792 | Flat washer 8 F559 JZ08001021324 Tire press arm U005

F529 | JZ08001021355 | front cover 005 F560 | J209001023062 | Raise-fall cylinder 005

_23-




U205-202307

19.Pneumatic drawing:

Pneumatic drawing (os)

) inflation
cylinder for shovel  cylinder for workbench clamped cylinder for help arm for tire

| —

1 pedal 5handle i

trol control
o o ) sty e V7] sty L L e,
9 muffler é 7 mffler é U 2 miffler éé

® mféter %

air relief valve
source
20.Circuit diagram:
Electric Drawings
3PHASE 1PHASE
I I 6.3ax3 [
FU1-FU2 2|2
110V 50/60Hz 25A
— PE 220V 50/60Hz 20A — PE
L1 L2| L
o 4 6 813 Function table L1 L2| L3
. | ol & 18| 2| 4 6 8 10
1 3| 5 71 9 1l 3 5 71 o
U v w Pad >< 9 |10 i vl w
: = 7| 8
2. !
> 5 | 6 ©
i
> 3 |4
1
> 1|2
I N

~——_contacts No|
1 0 2 W i
position—__
ok M1
3- 1-

PE

_24 -



	TYRE CHANGER INSTRUCTION MANUAL
	Tyre Changer
	1. Introduction:
	2. Safety regulation: 
	3. Warning label and sticking position:
	4. Technical data:
	5. Transport:
	6. Unpacking:
	7. Workplace requirements:
	8. Product diagram:
	9. Assembly procedure:
	10. Pneumatic link up:
	11. Electric link up:
	12. Control devices:
	13. To perform preliminary operation tests: 
	14. Operation instruction:
	14.1. To loosen the tyre bead:
	14.2. Clamping the tyre:
	14.3. Demounting the tyre:
	14.4. Mounting the tyre:
	14.4.1 Checking tyre and wheel rim: 
	14.4.2 Mounting the tyre:
	14.5. Inflating the tyre:
	14.5.1 Inflation without tubeless tyre inflation 
	14.5.2 Inflation with tubeless tyre inflation devi

	15. Storing: 
	16. Maintenance:
	16. Information of help arm 005:
	16.1. Technical data:
	16.2. Safety regulations:
	16.3. Installation:
	16.4. Transport:
	16.5. Unpacking:
	16.6. Workplace requirements: 
	16.7. Assembly:
	16.8. Functional parts: 
	16.9. Trial operation:
	16.10. Safety warning label:
	16.11. Operations:

	17. Trouble shooting table:
	18. Exploded drawing:
	19.Pneumatic drawing:
	20.Circuit diagram:

